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FUH SHYANG CO., LTD.
No.27, Cherng Gong One St., Boh Doou Tsuen, Min Shyong Hsiang,
Chia Yi, Taiwan, R.O.C.

The following merchandise was submitted and identified by the applicant as:

Product Description: Chair Base
Style/Item No.: A300
Manufacturer/Vendor: FUH SHYANG CO., LTD.

Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required: Sect. 7 Base Test - Static of ANSI/BIFMA X5.1-2002

Test Method:
1) Place the base on a test platform with blocks under base arms.
2) A force of 11,120N (2,500 Ibf) shall be applied for 1 minute.
3) Remove the force.
4) Apply a second force of 11,120N (2,500 1bf) for 1 minute.

5) Remove the load and evaluate the product in accordance with the acceptance level Section 7.5.
6) Increase the load until the chair base is broken. (Requested by the client).

Test Results:

F Sample Broken load Result Remark B

[ A300 5591.30 Ibf Pass Maximum broken load. ||

— 1

Conclusion: In our opinion, the submitted sample complies with Sect. 7 of

ANSI/BIFMA X5.1-2002 for General - Purpose Office Chair.

Testing Period: 2007/01/02 ~ 2007/01/10

Signed for and on behalf of
SGS Taiwan Ltd.

Ountor Q%
Owen Cheng
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Sample Picture

“Photo A” - Appearance of sample - Face - “Photo B” - Appearance of sample - Back

---End of Report---
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